

Test Report No. : Q00005228a 001

Page 1 of 3

Client: **LONGSHORE LTD.**
Room 307, Heng Ngai Jewelry Centre,
4 Hok Yuen Street East, Hung Hom,
Hong Kong

Test Item(s): Toys

**Identification/
Model No(s):** CALLISTO

Receipt No.: 00090908116

Sample Receiving date: 08 Sep 2009

Delivery condition: Apparent good, Samples tested as received

Test Specification:
EN 71 Part 1/ 10.05 + A8/ 04.09

Test result:
PASS

Other Information:
The item was tested for the age of over 6 years.

Country of Origin: China

Checked by:

Reviewed by:



17 Sep 2009 Tommy Wong / Testing Engineer

Date

Name/Position



17 Sep 2009 Gary Siu / Assistant Project Manager

Date

Name/Position

*Test result is drawn according to the kind and extent of tests performed.
This test report relates to the a. m. test sample. Without permission of the test center this test report is not permitted
to be duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products.*

Test Report No. : Q00005228a 001 **Page 2 of 3**

EN 71 Part 1: Mechanical and physical properties

Testing Period: 08 Sep. 2009 - 16 Sep. 2009

4.1 Material	PASS
4.7 Edges	PASS
4.8 Points and metallic wires	PASS
6. Packaging	PASS
7.1 General requirements	PASS

Testing Laboratory accredited by DAP according to DIN EN ISO/IEC 17025. The accreditation is valid for the test methods stated in the certificate.

Test Report No. : Q00005228a 001

Page 3 of 3

Sample photos:



- END -